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RADIO TEST REPORT
FCC 47 CFR PART 15 SUBPART E

Test Standard FCC Part 15.407

Product name SYSTEM TABLET CONTROLLER

Brand Name OLYMPUS

Model No. SC-1

Test Result Pass

Statements of Determination of compliance is based on the results of
Conformity the compliance measurement, not taking into account

measurement instrumentation uncertainty.

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this
report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.(Wugu Laboratory)

Approved by:

Kevin Tsai
Deputy Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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01 July 27, 2020 See the following note Rev.(01) P.A-1 Allison Chen
Rev.(01)

1. Modify test setup photo for above 1GHz.
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1. GENERAL INFORMATION
1.1EUT INFORMATION
ADLINK TECHNOLOGY INC.
Applicant 9F, No0.166, Jian Yi Rd., Zhonghe Dist., New Taipei City, 235
Taiwan
ADLINK TECHNOLOGY INC.
Manufacturer 9F, No.166, Jian Yi Rd., Zhonghe Dist., New Taipei City, 235
Taiwan
Equipment SYSTEM TABLET CONTROLLER
Model No. SC-1

Model Discrepancy N/A

Trade Name OLYMPUS
Received Date February 5, 2020
Date of Test February 17 ~ May 12, 2020

1. EUT Power from Adapter.
FSP GROUP INC. / FSP0O65M-DBA
I/P: 100-240Vac, 2.0-1.0A, 50-60Hz
O/P: 19.0Vdc, 3.43A Max
2. Power from Rechargeable Litthium Polymer Battery.
Rating: 11.1Vdc, 2300mAh

Power Operation

HW Version A2

SW Version 7.2
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1.2EUT CHANNEL INFORMATION

Page:

Frequency Range

UNII-1

IEEE 802.11a

5180 ~ 5240 MHz

IEEE 802.11n HT 20 MHz

5180 ~ 5240 MHz

IEEE 802.11n HT 40 MHz

5190 ~ 5230 MHz

IEEE 802.11ac VHT 80 MHz 5210 MHz
UNII-2a
IEEE 802.11a 5260 ~ 5320 MHz

IEEE 802.11n HT 20 MHz

5260 ~ 5320 MHz

IEEE 802.11n HT 40 MHz

5270 ~ 5310 MHz

IEEE 802.11ac VHT 80 MHz 5290 MHz
UNII-2¢c
IEEE 802.11a 5500 ~ 5700 MHz

IEEE 802.11n HT 20 MHz

5500 ~ 5700 MHz

IEEE 802.11n HT 40 MHz

5510 ~ 5670 MHz

IEEE 802.11ac VHT 80 MHz 5530 MHz
UNII-3
IEEE 802.11a 5745 ~ 5825 MHz

IEEE 802.11n HT 20 MHz

5745 ~ 5825 MHz

IEEE 802.11n HT 40 MHz

5755 ~ 5795 MHz

IEEE 802.11ac VHT 80 MHz

5775 MHz

5 /244
Rev.: 01

1. IEEE 802.11a mode: OFDM

2. |EEE 802.11n HT 20 MHz mode: OFDM

3. IEEE 802.11n HT 40 MHz mode: OFDM

4. |EEE 802.11ac VHT 80 MHz mode: OFDM

Modulation Type

Remark:
Refer as ANSI C63.10: 2013 clause 5.6.1 Table 4 for test channels

Number of frequencies to be tested

Number of
frequencies

Frequency range in
which device operates

Location in frequency
range of operation

] 1 MHz or less 1 Middle
[] 1 MHz to 10 MHz 2 1 near top and 1 near bottom
X] More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom
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1.3ANTENNA INFORMATION
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Antenna Specification PCB Antenna

1. IEEE 802.11 a mode:
Chain 0: 2.22 dBi
Chain 1: 3.37 dBi

2. |[EEE 802.11n HT20 / HT40 / ac VHT 80 MHz mode:

Ant Gai Band Chain0 Chainl Power Directional Gain:
ntenna Gain (dBi) (dBi) (dBi)

5G_U-NII 1 1.11 2.21 1.69
5G_U-NII 2 1.11 2.21 1.69
5G_U-NII 2a 2.22 3.37 2.83
5G_U-NII 3 0.62 2.44 1.62

Antenna connector IPEX

Notes:

1. Power Directional Gain = 10*LOG(((10"(Ant1/10)+10"Ant2/10))/2))

1.AMEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY
IAC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 0.0014
RF output power, conducted +/-1.14
Power density, conducted +/- 1.40
3M Semi Anechoic Chamber / 30M~200M +/-4.12
3M Semi Anechoic Chamber / 200M~1000M +/- 4.68
3M Semi Anechoic Chamber / 1G~8G +/-5.18
3M Semi Anechoic Chamber / 8G~18G +/- 5.47
3M Semi Anechoic Chamber / 18G~26G +/- 3.81
3M Semi Anechoic Chamber / 26G~40G +/- 3.87

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the

emissions test results be included in the report.
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1.5FACILITIES AND TEST LOCATION
All measurement facilities used to collect the measurement data are located at
No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan. (R.O.C.)
Test site Test Engineer Remark
AC Conduction Room Dally Hong -
Radiation Jerry Chang -
RF Conducted Dally Hong -

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and
CISPR Publication 22.

1.6 INSTRUMENT CALIBRATION

3M 966 Chamber Test Site
Name of Equipment | Manufacturer Model Serial Number| Calibration Date | Calibration Due
Bilog Antenna Sunol Sciences JB3 A030105 07/26/2019 07/25/2020
Coaxial Cable HUBER SUHNER SlingFé_EX 20995 02/25/2020 02/24/2021
Coaxial Cable EMCI EMC105 |190914+25111 09/20/2019 09/19/2020
PIgralThenmo-fygro)  wisewinp 1206 D07 01/15/2020 01/14/2021
double Ridged Guide ETC MCTD 1209 |[DRH13M02003|  10/04/2019 10/03/2020
Horn Antenna
High Pass Filters |MICRO TRONICS| HPM13195 003 02/25/2020 02/24/2021
Horn Antenna ETS LINDGREN 3116 00026370 12/18/2019 12/17/2020
Pre-Amplifier EMEC EM330 060609 02/25/2020 02/24/2021
Pre-Amplifier HP 8449B 3008A00965 02/25/2020 02/24/2021
o AMF-6F-1800
Pre-Amplifier MITEQ 4000-37-8P 985646 06/18/2019 06/17/2020
PSA Szﬂzfyfgfc"um Agilent E4446A | MY46180323 |  05/29/2019 05/28/2020
Antenna Tower CCS CC-A-1F N/A N.C.R N.C.R
Controller CCS CC-C-1F N/A N.C.R N.C.R
Turn Table CCS CC-T-1F N/A N.C.R N.C.R
Software €3 6.11-20180413
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RF Conducted Test Site
Name of Equipment| Manufacturer Model Serial Number| Calibration Date | Calibration Due
Coaxial Cable Woken WC12 CcCoo1 06/28/2019 06/27/2020
Coaxial Cable Woken WC12 CCO003 06/28/2019 06/27/2020
Signal Analyzer R&S FSV 40 101073 09/25/2019 09/24/2020
Power Meter Anritsu ML2495A 1149001 N.C.R N.C.R
Power Seneor Anritsu MA2491A 030982 N.C.R N.C.R
Software N/A
AC line Conduction Test Room
Name of Equipment | Manufacturer Model Serial Number| Calibration Date | Calibration Due
CABLE EMCI CFD300-NL CERF 06/27/2019 06/26/2020
EMI Test Receiver R&S ESCI 100064 07/26/2019 07/25/2020
LISN SCHAFFNER NNB 41 03/10013 02/13/2020 02/12/2021
Software EZ-EMC(CCS-3A1-CE)
Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.

1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT

EUT Accessories Equipment
No. Equipment Brand Model Series No. FCC ID
N/A

Support Equipment

No. Equipment Brand Model Series No. FCC ID
N/A

1.8TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.407, KDB 789033 D02, KDB 905462

DO2.
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2. TEST SUMMERY
FCC g;ir.]dard Chapter Test Item Result
15.203 1.3 Antenna Requirement Pass
15.207 4.1 AC Conducted Emission Pass
15.403(i) 4.2 26dB Bandwidth Pass
15.407(e) 4.2 6dB Bandwidth Pass
2.1049 4.2 Occupied Bandwidth (99%) Pass
15.407(a) 4.3 Output Power Measurement Pass
15.407(a) 4.4 Power Spectral Density Pass
15.407(b) 4.5 Radiation Band Edge Pass
15.407(b) 4.5 Radiation Spurious Emission Pass
15.407(g) 4.6 Frequency Stability Pass
15.407(h) 4.7 Dynamic Frequency Selection Pass
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3.1 THE EUT CHANNEL NUMBER OF OPERATING CONDITION
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Operation mode

1. IEEE 802.11a mode: 6Mbps
2. IEEE 802.11n HT 20 MHz mode: MCS8
3. IEEE 802.11n HT 40 MHz mode: MCS8
4. |IEEE 802.11ac VHT 80 MHz mode: MCS8

Operating Frequency

Mode Frequ?hr;chﬁ)Range
|EEE 802.11a 5180, 5220, 5240
IEEE 802.11n HT 20 MHz 5180, 5220, 5240
U-NIil-1 IEEE 802.11n HT 40 MHz 5190, 5230
|EEE 802.11ac VHT 80 MHz 5210
|EEE 802.11a 5260, 5280, 5320
IEEE 802.11n HT 20 MHz 5260, 5280, 5320
U-NIl-2a IEEE 802.11n HT 40 MHz 5270, 5310
|EEE 802.11ac VHT 80 MHz 5290
|EEE 802.11a 5500, 5580, 5700
IEEE 802.11n HT 20 MHz 5500, 5580, 5700
U-NIl-2¢ IEEE 802.11n HT 40 MHz 5510, 5550, 5670
|EEE 802.11ac VHT 80 MHz 5530
|EEE 802.11a 5745, 5785, 5825
IEEE 802.11n HT 20 MHz 5745, 5785, 5825
U-NIl-3 IEEE 802.11n HT 40 MHz 5755, 5795
|EEE 802.11ac VHT 80 MHz 5775

Remark:

1. EUT pre-scanned data rate of output power for each mode, the worst data rate were recorded in this

report.

2. The mode IEEE 802.11ac VHT20 and VHT40 are only different in control messages with IEEE 802.11n
20 MHz and HT40, and have same power setting. Therefore, the highest power(IEEE 802.11n 20 MHz and
HT40) were test conducted and radiated measurement and recorded in this report.
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3.2THE WORST MODE OF MEASUREMENT

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G
Power supply Mode [Mode 1: EUT power by Adapter
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

[ ] Placed in fixed position.

[ ] Placed in fixed position at X-Plane (E2-Plane)
X Placed in fixed position at Y-Plane (E1-Plane)
[ ] Placed in fixed position at Z-Plane (H-Plane)

Worst Position

Radiated Emission Measurement Below 1G
Test Condition Radiated Emission Below 1G
Power supply Mode|Mode 1: EUT power by Adapter
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement. The
worst case(Y-Plane) were recorded in this report
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3.3EUT DUTY CYCLE

Duty Cycle

Configuration

Duty Cycle (%)

Duty Factor (dB)

=10*log (1/Duty Cycle)

1T (kHz)

VBW setting (kHz)

802.11a

95.30%

0.21

0.49

1.00

802.11n HT20

94.22%

0.26

0.26

1.00

802.11n HT40

88.89%

0.51

0.54

1.00

802.11ac VHT80

92.78%

0.33

0.38

1.00

802.11a

802.11n HT20

Spectrum | |"é? Spectrum =2
Ref Level 20.00 dém & RBW 3 MHz Ref Level 20.00 dém & RBW 3 MHz
e Att 008 @ SWT 10ms  VBW 3 MHz o Att 008 @ SWT 10ms  VBW 3 MHz
TRGIVID TRGVID
[@ 1Pk view [@ 1Pk view
D201 0.09 do| CER] 1.26 an)
2.1504 ms 4.0145ms
wd M1[1] -46.30 dBm| tod M1[1] -46.30 dBm|
[ Jllll-|1 Lol o e boFihante b Lt i g oot L s bia sy R} o g, gl s sl Ao st |l g TRTIRY EPEAPRRSTN R Aain e
L0 dBm—freG 12 00 dary L0 dBm—fre 12,000 dary
20 d 20 d
0 d E0d
-40 -40 .
" g w b
S0 d S0 d
60 d 60 di
Fod Fod
CF 5.18 GHz 691 pts 1.0 ms/ CF 5.18 GHz 691 pts 1.0ms/
arker arker
Type | Ref | Tre X-value I Y-value | Functian Function Result | Type | Ref | Trc X-walue I Y-value | Functian Function Result |
3| 1 3.9275 ms 46,30 dBm 1] 1 5.087 ms 46,30 dBm
o1 M1 1 .05 ms -0.12 dB o1 M1 1 2.7826 ms -1.43 db
[ 2.1594 ms 0.03 de pz| M1l 1 4.0145 ms -1.26 dB
———— — ———— —
( ) ) TR W [ ) ) T o
Date: S.MAR.2020 1€:41:54 Date: 5.MAR.Z020 16:43:4€

802.11n HT40

802.11ac VHTS80

Date: S.MAR.Z020 16:47:00

Date: 5.MAR 2020 17:08:27

Spectrum I |“é‘ Spectrum ué‘
Ref Level 20.00 dom & RBW 3 MHz Ref Level 20.00 dem & RBW 1 Miz
o Att 3008 @ SWT 10ms  VBW 3 MHz o Att 30 0B @ SWT 10ms @ VBW 1 MHz
TRG:VID TRG:VID
[@ 17k view [@ 17k visw
D2[1] .27 dB| D2[1] 0.04 dB)|
2.0870 ms 2.8116 ms
wod mM1[1] -47.86 dBm)| 1w M1[1] -49.83 dBm|
6.8986 ms, o 3.9565 ms
Ewnl,ww Loyt sl b I,;..,,»u.m.h PSRN IEXTHCTIRRCN [P IR PP FRTRISE S SRR
-10 dBm—{ -10 d
TRG -12.000 dBrm . ;
ol | Db mgion [pyeg ot MW»\..WM 0 b A g fre
20 d 20 d J
30 d <l TRG -30.000 dBr { ’
-40 d P - -40 o
oL q
§ el J i ’ L*J
-50 d — 50 d . 'f’g.
60 d 50 d
70 d 7o d
©F 5.18 GHz 601 pts 1.0 ms/ CF 5.21 GHz 601 pts 1.0 ms/
arker arker
Type | Ref | Trc X-value I Y-value | Function Function Result | Type | Ref | Tre X-value I Y-value | Function Function Result |
[ 1 6.8986 ms 47,66 dBm 1 1 3.9565 ms 49,63 dém
o1 M1 1 1.8551 ms 109 e o1 M1 1 2.6087 ms -0.93 db
o2 M1l 1 2.087 ms 3.27 dB D2| w1l 1 2.5116 ms 0.04 dB
—— — - — - S
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4. TEST RESULT

4.1 AC POWER LINE CONDUCTED EMISSION

4.1.1 Test Limit
According to §15.207(a),

Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
510 30 60 50

* Decreases with the logarithm of the frequency.
41.2 Test Procedure
Test method Refer as ANSI C63.10: 2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.
4.1.3 Test Setup

Vertical reference ground plane

ﬁ EMI receiver
| ]
—[ 80cm
o
¥

4.1.4 Test Result

Pass.

LISN Horizontal reference ground

plane
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Test Data
Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Line Test Date February 17, 2020
Test Voltage: 120Vac, 60Hz Test Engineer Dally Hong
80.0 dBu¥
Limit1: —
Limit2: —_—
\ |
\ |
1 b 34 B
3UWWW\MW 5
20
0.150 05 [MHz) 5 30.000
QL Average | Correction QL Average QU Average QL Average
Fr?ﬁﬂt:_'ezn)cy rzzgikng reading factor rF:eZill(t result FLerﬁ:(t limit mPaerZIi(n margin | Remark
@Buv) | (@BuV) (dB) @Buwv) | @BWY) | gguy) | @BV (dB) (dB)
0.1940 21.28 14.61 10.21 31.49 24.82 63.86 53.86 | -32.37 [-29.04| Pass
0.3067 19.54 11.56 10.22 29.76 21.78 60.06 50.06 | -30.30 |-28.28| Pass
0.3780 18.57 10.45 10.22 28.79 20.67 58.32 48.32 | -29.53 |-27.65| Pass
0.4500 20.53 11.02 10.22 30.75 21.24 56.88 46.88 | -26.13 |-25.64 | Pass
0.6060 16.30 13.23 10.22 26.52 23.45 56.00 46.00 | -29.48 |-22.55| Pass
0.9260 2211 9.49 10.24 32.35 19.73 56.00 46.00 | -23.65 |-26.27 | Pass
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Test Mode: Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase: Line Test Date February 17, 2020
Test Voltage: 120Vac, 60Hz Test Engineer Dally Hong
80.0 dBu¥
Limit1: —
Limit2: —_—
\ |
\ |
] X3 s
30 ,MW 2
I;I IL
20
0.150 05 [MHz) 5 30.000
QL Average | Correction QL Average QL Average QL Average
Fr?ﬁﬂt:_'ezn)cy reF;?iailrlig reading factor rF:eZill(t result Tl?nallt( limit mPaerZIi(n margin | Remark
@Buv) | @BUV) (dB) @suv) | @BV | gpuyy | (@BUV) (dB) (dB)
0.2140 21.34 15.77 10.19 31.53 25.96 63.05 53.05 | -31.52 [-27.09| Pass
0.3140 35.58 26.03 10.19 45.77 36.22 59.86 49.86 | -14.09 |-13.64 | Pass
0.4180 18.82 9.13 10.19 29.01 19.32 57.49 47.49 | -28.48 |-28.17 | Pass
0.4940 11.63 5.14 10.19 21.82 15.33 56.10 46.10 | -34.28 |-30.77 | Pass
0.6100 15.44 12.03 10.19 25.63 22.22 56.00 46.00 | -30.37 |-23.78| Pass
0.9260 23.68 9.14 10.21 33.89 19.35 56.00 46.00 -22.11 |-26.65| Pass
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4.2 26dB BANDWIDTH, 6dB BANDWIDTH AND OCCUPIED
BANDWIDTH(99%)

4.2.1 Test Limit

26 dB Bandwidth : For reporting purposes only.

6 dB Bandwidth : Least 500kHz.

Occupied Bandwidth(99%) : For reporting purposes only.

4.2.2 Test Procedure
26dB

1. This measurement setting are specified in section D of KDB 789033 D02 General
UNII Test Procedures New Rules v02r0O1.

2. Set RBW: approximately 1% of the emission bandwidth.
3. Set the VBW>RBW.

4. Detoctor = Peak.

5. Trace mode = max hold.

6. Measure the maximum width of the emission that is 26dB down from the peak of
the emission. Compare this with the RBW setting of the analyser. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

6dB

1. This measurement setting are specified in section D of KDB 789033 D02 General
UNII Test Procedures New Rules v02r01.

2. Set RBW = 100 kHz.

3. Set the video bandwidth (VBW) = 3 x RBW.
4. Detoctor = Peak.

5. Trace mode = max hold.

6. Sweep = auto couple.

7. Allow the trace to stabilize.

8. Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in
the fundamental emission.
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1. This measurement setting are specified in section D of KDB 789033 D02 General

UNII Test Procedures New Rules v02r01.
2. Set center frequency to the nominal EUT channel center frequency.
3. Set span = 1.5 times to 5.0 times the OBW.

4. Set RBW =1 % to 5% of the OBW.

5. Set VBW = 3 xRBW

4.2.3 Test Setup

EUT

Spectrum
Analyzer
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4.2.4 Test Result
UNII-1 5150-5250 MHz
Test mode: IEEE 802.11a mode
Chain O Chain 1 Chain 0 Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5180 16.2807 16.2807 19.9275 19.7101
Mid 5220 16.2807 16.2807 19.8551 20.0
High 5240 16.2807 16.2807 19.7826 20.2174
Test mode: IEEE 802.11n HT20 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2z) (MHz) (MHz) (MHz)
Low 5180 17.4384 17.3661 20.942 20.5797
Mid 5220 17.3661 17.3661 20.5072 20.6522
High 5240 17.3661 17.3661 20.3623 20.7971
Test mode: IEEE 802.11n HT40 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2) (MHz) (MHz) (MHz)
Low 5190 36.0057 36.0057 42.435 41.971
High 5230 35.8900 35.8900 42.435 41.855
Test mode: IEEE 802.11ac VHT80 mode
Chain 0 Chain 1 Chain O Chain 1
Channel Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MH2) (MHz) (MHz) (MHz)
Mid 5210 75.2532 75.0217 83.478 83.478
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UNII-2a 5250-5350 MHz
Test mode: IEEE 802.11a mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5260 16.2807 16.2807 20.0 19.8551
Mid 5280 16.2807 16.2807 20.0725 19.9275
High 5320 16.2807 16.2807 19.8551 20.0725
Test mode: IEEE 802.11n HT20 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5260 17.3661 17.3661 20.5797 20.5072
Mid 5280 17.4384 17.3661 20.6522 20.5797
High 5320 17.3661 17.4384 20.5072 20.2899
Test mode: IEEE 802.11n HT40 mode
Chain O Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5270 35.8900 36.0057 43.478 42.087
High 5310 35.8900 36.0057 44.638 42.551
Test mode: IEEE 802.11ac VHT80 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Mid 5290 75.0217 75.0217 84.87 83.246
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UNII-2¢c 5475-5725 MHz
Test mode: IEEE 802.11a mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5500 16.2807 16.2083 19.7826 20.0
Mid 5580 16.2807 16.2807 19.8551 19.5652
High 5700 16.2807 16.2807 20.0 19.8551
Test mode: IEEE 802.11n HT20 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW (99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5500 17.4384 17.4384 20.8696 20.7246
Mid 5580 17.4384 17.4384 20.4348 20.7246
High 5700 17.4384 17.4384 20.4348 20.2899
Test mode: IEEE 802.11n HT40 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW (99%) OBW(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5510 36.0057 36.0057 41.623 42.087
Mid 5550 36.0057 36.0057 42.203 42.319
High 5670 36.0057 36.0057 43.478 41.391
Test mode: IEEE 802.11ac VHT80 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW(99%) OBW(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5530 75.2532 75.2532 84.174 83.014

This document cannot be reproduced except in full, without prior written approval of the Company. A& 5 & AN T B HZF 0] > Aol Ee -



SGS crsre

Page: 21 /244

Report No.: T200205D04-RP4 Rev.: 01
UNII-3 5725-5825MHz
Test mode: IEEE 802.11a mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 16.2807 16.2807 15.5217 15.2609
Mid 5785 16.2807 16.2807 15.3478 15.3043
High 5825 16.2807 16.2807 15.5217 15.3478
Test mode: IEEE 802.11n HT20 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 17.4384 17.4384 15.087 15.087
Mid 5785 17.3661 17.4384 15.1304 14.9565
High 5825 17.4384 17.4384 15.087 15.1739
Test mode: IEEE 802.11n HT40 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5755 36.0057 36.0057 35.014 35.13
High 5795 36.0057 36.0057 35.13 35.014
Test mode: IEEE 802.11ac VHT80 mode
Chain O Chain 1 Chain 0 Chain 1
Channel |Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MH2z) (MHz) (MHz)
Mid 5775 75.2532 75.0217 75.13 75.13
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UNII-1 IEEE 802.11a mode- chain 0

Low CH

Mid CH

Spectrum L= Spectrum L=
Ref Level 20.00 dém & RBW 300 kriz Ref Level 20.00 dém & RBW 300 kriz
o At 30 d3 @ SWT 500 ms @ VBW 1MHz  Mode suto Sweep o At 30d5  SWT 500 ms @ VBW 1MHz mode suto Sweep
[@iPk view [@iPk view
[SETEY] ~3.60 dBm| [SETEY] ~4.05 dBm|
» 5.1779020 GHe| » 5.2176850 GHe|
1 M2[1] 29,15 dBm| 1 M2[1] 29,50 dBm|
0 .. 5.1699275 GHz| 0 5.2100000 GHz|
D1 -3.600 dBn o [ 01 -+.050 dom 3 =
N / \ N [ \
20 20
“E ‘\2 Mg,
=30 2 -29.600 M,t’y o D2 -30.050 dem
-40 o K -40 M,ﬁ’ ~]
L ol Pt b PR IR, AT R
(et ] et B
~60 d -60 d
704 v 70 d F
F1 F1
1 |
CF 5.18 GHz 601 pts Span 50.0 MHz CF 5.22 GHz 601 pts Span 50.0 MHz
larkar larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5.177902 GHz | -3.60 GBm | [ w1 1 5217685 GHz | -4.05 GBm |
| ma] 1 5.1699275 GHz -29.15 dBm | ma] 1 5.21 GHz -29.50 dBm
| o3l m2[ 1 19,9275 MHz -0.24 dB | o3l m2[ 1 19,8551 MHz 107 dB
- — - 1 e
[ )| ] W [ )| ]
Date: €.MAR.2020 08:23:19

Date: €.MAR.2020

08:25:41

High CH

Spectrum L=
Ref Level 20.00 dém & RBW 300 kriz
o At 30 d3 @ SWT 500 ms @ VBW 1MHz  Mode suto Sweep
[@iPk view
M1[1] -4.24 dBm|
» 5,2384800 GHe|
1 M2[1] 29,99 dBm|
0 5.2300725 GHz|
D1 -4.240 dB el e
-10 [
20
iy N
o D2 -30.240 dBm
-40 s W\’IL
A i [ bttd g st
S0 d
-0 dl
70 d F
F1
|
CF 5.24 GHz 601 pts Span 50.0 MHz
larker
Type | Ref | Trc %-value | ¥-value | Function Function Result
[ w1 1 5.23848 GHz | -4.24 gBm |
| ma] 1 5.2300725 GHz -29.99 dBm
| o3l m2[ 1 19,7826 MHz 0.23 d8
— — ] W
L I J
Date: €.MAR.2020 08:26:08
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UNII-1 IEEE 802.11n HT20 mode- chain O

Low CH

Mid CH

Spectrum

(%)

Spectrum L
Ref Level 20.00 dém & RBW 300 kriz Ref Level 20.00 dem & RBW 300 kriz
s ALt 30 dB @ SWT 500 ms ® VBW 1MHz  Mode Auto Sween o Att 30 d8 @ SWT 500 ms @ VBW 1MHz  Mode Auta Sweep
(@ 1Pk View (@ 17k View
ML) ~7.66 dBm) CETEY) ~7.50 dBm|
P 5,1835460 GHZ] . 5.2221710 GHZ|
0 M2[1] 43.29 dBm| L M2[1] 42.90 dBm|
5.1694928 GH3] 5.2097826 GHZ|
od o
W1 M1
Lo X, . 3
=] 01 7,660 K” »-,\\ = o1 7.590 r”" .\\
20 \ 20 / \
30 df - 30 d - -
D2 -33.650 dBrr D2 -33.590 dBm
40 ] 40
S s R
e L
60 60 o
=70 =70 d o
F1 F i
Il
CF 5.18 GHz 691 pts Span 50.0 MHz. CF 5.22 GHz 601 pts Span 50.0 MHz.
larker arkar
Type | Ref | Trc X-value | %-value | Function Function Result Type | Ref | Trc X-value | Y-value | Function Function Result
141 1 5.183546 GHz | 7,66 dBm | T w1 1 5222171 GHz | -7.59 GBm
2! 1 5.1694828 GHz -33,20 dem |z 1 5.2097826 GHz -32.90 dem
o3 Mzl 1 20,242 MHz 0.87 dB . D3 Mz 1 20,5072 MHz -0.53 dB
— — ] [ — ] (I
L )i I L )i I
Date: E.MAR.Z0Z0 10:15:10 Date: 6.MAR.20Z0 10:17:41

High CH

Spectrum L=
Ref Level 20.00 dém & RBW 300 kriz
o AlL 3008 @ SWT 500 ms @ VBW 1MHz  Mode suto Sweep
(@ 1Pk View
™M1[1] ~7.23 dBm|
p 5,2428940 GHe
0 M2[1] a2.54 dBm|
5.2298551 GHz]
od
1
17 . 2
o 01 7,230 do {,-—, 5 w\\
-20
30 d I "
D2 -33.230 i
- o T
W WIESERTI S Mgt st
-60
70 e
3
I
CF 5.24 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Tre X-value | ¥-vole | Function Function Result
11 1 5.24289% GHz | —7.23 dém |
7] 1 5.2298551 GHz -32,54 dém
03l m2[ 1 20,3623 MHz -0.55 dB
— — ] [
L ) J
Date: E.MAR.2020 10:20:57

This document cannot be reproduced except in full, without prior written approval of the Company. A& A8 A NS B HFA] - Aoy iEs -



Report No.:

CLSE=

T200205D04-RP4

Page:
Rev.:

24 | 244
01

UNII-1 IEEE 802.11n HT40 mode- chain O

Low CH

High CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 1 MHz Ref Level 20.00 dem & RBW 1 MHz
jo ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep | ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep
[@1Pk View [@1Pk View
mi[1] <296 dBm| mi[1] <253 dBm|
. 5.192200 GHg| . 5.234750 GHe|
10 mM2[1] 30,50 dBm| 10 mM2[1] 29,31 dBm|
5.169014 GHz| 5.208899 GHz|
0 T o 5
01 -4.950 dom = 1 4530 de
-10 \ -10 \1
-20 \[ -20 \r
~30.d D2 -30.96 - )
ek W{ bt . " i 0 Y
- ey AT = s s | et 0L Ry
50 d 50 ol
-60 -60
-70 d £ -70d F
F1 F1
| |
CF 5.10 GHz 691 pts Span 80.0 MHz CF 5.23 GHz 691 pts Span 80.0 MHz
larkar larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5.1922 GHz -4.96 dém | [ w1 1 5.23475 GHz | -4.53 dém |
| Mz 1 5.168014 GHz -30.50 cBm | Mz 1 5.208399 GHz -20.31 cBm
| o3[ m2[ 1 42.435 MHz -0.19 dB | o3[ m2[ 1 42.435 MHz -122 dB
= - —— — —_— _—-—.—-
L I J L I J
Date: €.MAR.2020 10:58:4€ Date: €.MAR.2020 11:08:02

UNII-1 IEEE 802.11ac

VHT80 mode- chain 0

Mid CH

Spectrum

=)

Ref Level 20.00 dém
lo_ At 30 d8 & SWT 500 ms
(@ 1Pk View

@ RBW 1Mz

& VBW 3 MHz Mode Auto Swesp

10 o

Mi[1]

mM2[1]

-7.89 dem)|
5.213240 GHz|
46 dBm|
261 GHz|

5.16

0

-5 D1 -7.300 der

-20d

304 1

ocn

CF 5.21 GHz

691 pts

Span 160.0 MHz

X-value

| ¥-value | Function

Function Result

arker
Type | Ref | Trc
T mt 1

w2 1 5168261 GHz

5.21324 GHz |

-7.88 Gbm |
-33.46 dBm

0z M2 1
—

£3.478 MKz

-0,32 dB

L !

Dase: £.MAR.2020 11:38:5€

_——
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UNII-2a IEEE 802.11a mode- chain 0

Low

CH

Mid CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz Ref Level 20.00 dem & RBW 300 kHz
jo ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep | ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep
[@1Pk View [@1Pk View
mi[1] -3.87 dBm| mi[1] -3.84 dBm|
. 5.2579020 GHz, . 5.2779740 GHz
10 mM2[1] 29,21 dBm| 10 mM2[1] 29,17 dBm|
o 5.2499275 GHZ o 5.2698551 GHZ
D1 -3.870 dém M(ﬂuw D1 -3.840 dBn ]
-10 [M M\ -10 } \
-20 -20
pl ¥ N
S0l o 08870 S0l o 08840
-40 -40
] =N
i sl A A [Moraitona g, . Dbty RS FW YNNI
56 50 ol
-60 -60
-70 d F: -70d F:
F1 F
1 |
CF 5.26 GHz 691 pts Span 50.0 MHz CF 5.28 GHz 691 pts Span 50.0 MHz
larker larker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5257902 GHz -3.87 dém | [ w1 1 5277974 GHz | -3.84 dém |
| Mz 1 £.2499275 GHz -20.21 cBm | Mz 1 £.2698551 GHz -20.17 cBm
| o3[ m2[ 1 20.0 MHz -0.45 dB | o3[ m2[ 1 20,0725 MKz 0.06 dB
— - _— — - _—-—.—.
L I J L I J
Date: €.MAR.2020 08:30:52 Date: €.MAR.2020 08:33:37

High CH

Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz
lo At 30 d8 @ SWT 500 ms & VBW 1MHz  Mode Auto Sweep
[@1Pk View
mi[1] -3.73 dBm|
. 5.3178290 GHZ
10 mM2[1] 29,41 dBm|
. 5.3100725 GHZ
o 1
01 -3.730 d& - [
-10 ( \
-20
I
S0l o 08.730
40
b s st TN Y
-50 ol
-60
70 d .
Fl
|
CF 5.32 GHz 691 pts Span 50.0 MHz
larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5317829 GHz -3.73 dém |
| Mz 1 £.3100725 GHz -20.41 cBm
| o3[ m2[ 1 19,8551 MHz 0,30 dB
— ] Wi
L I J
Date: €.MAR.2020 09:36:44
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UNII-2a IEEE 802.11n HT20 mode- chain O

Low CH

Mid CH

Spectrum

(%)

Spectrum L
Ref Level 20.00 d&m & RBW 300 kHz Ref Level 20.00 dem & RBW 300 kriz
s ALt 30 dB @ SWT 500 ms ® VBW 1MHz  Mode Auto Sween o Att 30 d8 @ SWT 500 ms @ VBW 1MHz  Mode Auta Sweep
(@ 1Pk View (@ 17k View
ML) —7.34 dBm) CETEY) ~7.45 dBm|
P 5,2578290 GHZ] . 5.2819540 GHZ|
0 M2[1] 43.28 dBm| L M2[1] 43.19 dBm|
5.2497101 GH3] 5.2697101 GHz|
od o
W1 M1
1 7,34 m X 1 - o X
o 01 -7,340 do rm_ ; _v\ = 01 7450 der f"“ e “*«\.\
/ \ / \
-30 d L -30 d = -
D2 -33.340 oy D2 -33 450 dBm
40 ] 40
. P M"f — uw"“’f MM«MW
s bisscr e it b
60 60 o
70 ’ 70 d
F1 I F1
1l 11
CF 5.26 GHz 691 pts Span 50.0 MHz. CF 5.28 GHz 601 pts Span 50.0 MHz.
larker arkar
Type | Ref | Trc X-value | %-value | Function Function Result Type | Ref | Trc X-value | Y-value | Function Function Result
141 1 5.257829 GHz | 7,34 dBm | T w1 1 5.28195% GHz | ~7.45 GBm
2! 1 5.2497101 GHz -33,28 dem |z 1 5.2697101 GHz -33.19 dem
o3 Mzl 1 20,5797 MHz 163 dB . D3 Mz 1 20,6522 MHz 1.67 dB
— — ] [ — ] (I
L )i I L )i I
Date: E.MAR.ZDZ0 10:24:35 Date: 6.MAR.2020

10:28:08

High CH

Spectrum L=
Ref Level 20.00 dém ® RBW 300 kHz
o AL 3008 @ SWT S00ms @ VBW  1MHz  Mode suto Sweep
[@ 1Pk View
Mi[1] ~7.06 dBm}
. 5.3186250 GHz|
0 M2[1] a2.90 dBm|
5.3097101 GHz|
o -
M1
o 01 -7.080 dBn J/"" i ‘\
20 ,]‘
30 df - iz
D2 -33.060
-401 &
Jrictnmimcinsbpu st %W phripd it
i)
-60
70 :
F1
1l
CF 5.82 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Trc K-value | v-value | Function Function Result
M1 1 5.313625 GHz ~7.06 dBm
] 1 £.3097101 GHz -32.50 dém
o3| m2| 1 205072 MHz 2.55 e
— — i e
L ) J
Date: E.MAR.20Z0 10:32:38
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UNII-2a IEEE 802.11n

HT40 mode- chain 0

Low CH

High CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 1 MHz Ref Level 20.00 dem & RBW 1 MHz
jo ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep | ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep
[@1Pk View [@1Pk View
mi[1] ~1.54 dBm| mi[1] ~2.60 dBm|
. 5.268260 GHy| . 5.305600 GHe|
10 mM2[1] 30,27 dBm| 10 mM2[1] 30,22 dBm|
o 5.247739 GHz| o 5.286812 GHz|
) ¥ ) x,
" 1 4540 ds P = " 1 4600 <
-20 f/ \ 20 / \
27 / 12 / \;
o vz -30.5Y0 denr 0-c! 2 -30.foo 7
_an, _wuw. by, gt | wod et LT
-0l 50 ol
-60 -60
-70 d F -70d 72
F1 F1
| il
CF 5.27 GHz 691 pts Span 80.0 MHz CF 5.31 GHz 691 pts Span 80.0 MHz
arker arker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5.26826 GHz | -4.54 dBm | [ w1 1 5.3056 GHz -4.60 dBm |
| Mz 1 5247739 GHz -30.27 cBm | Mz 1 5.286312 GHz -30.22 cBm
| o3[ m2[ 1 43.478 MHz 0,42 dB | o3[ m2[ 1 44.638 MHz -0.06 dB
- — - _—-—-—.
[ g ] Wi W [ g ]
Date: €.MAR.2020 11:06:45 Date: €.MAR.2020 11:08:5€

UNII-2a IEEE 802.11ac

VHT80 mode- chain 0

Mid CH

Spectrum =
Ref Level 20.00 dém © RBW 1Mz
|o ALt 30d8 & SWT 500 ms & VBW 3 MH2 Mode Auto Swesp
@ 1Pk view
™MI[1] ~5.04 dBm|
p 5.303430 GHz|
10 M2r1] 52 dBm|
5.247565 GHz|
o
M1
. x
—GaE—01 -8.040 dB: (4- ‘\\
-20 d \
a0 d "
D2 -34.04] de
404
50
-60
70 -
F1
1
CF 5.29 GHz 601 pts Span 160.0 MHz
larkar
Type | Ref | Trc X-value | ___¥-value | Function Function Result
w1 T ©.30343 Ghz | -8.04 cBm
|z 1 5.247868 GHz -33.52 dBm
Dz Mz 1 54,87 Mz -0.22 dB
— — _
L J{ I
Dave: €.MAR.2020 11:42:35
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UNII-2c IEEE 802.11a mode- chain 0

Low CH

Mid CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz Ref Level 20.00 dem & RBW 300 kHz
jo ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep | ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep
[@1Pk View [@1Pk View
mi[1] -3.15 dBm| mi[1] “.23 dBm|
. 54977570 GHz, . 5.5777570 GHz,
10 mM2[1] 27.88 dBm| 10 mM2[1] 28.65 dBm|
5.4900725 GHZ 5.5700725 GHZ
[ -4.240 dBm .\M_*X_u,\,,:__n_‘,‘
-10 /”M \ -10 {”JW' \
20 -20
" L
el -20.150 /{f o D2 -30.240 u:,:wr// ,\\‘m
40 o, 40
(PRVIRES B b Yoo e W‘*WM -
50 ol o
-0l -60
-70 d F -70d F:
Fl Fl
| |
CF 5.5 CHz 691 pts Span 50.0 MHz CF 5.58 CHz 691 pts Span 50.0 MHz
larkar larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5497757 GHz -3.15 dém | [ w1 1 577757 GHz -4.24 dém |
| Mz 1 £.4900725 GHz -27.88 cBm | Mz 1 £.5700725 GHz -28.65 cBm
| o3[ m2[ 1 19,7626 MHz -118 dB | o3[ m2[ 1 19,8551 MHz -104 dB
— - _— — - ——.—-—-
L I J L I J
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Ref Level 20.00 dém ® RBW 100 kHz Ref Level 20.00 dem & RBW 100 kHz
o ALL 30 dB @ SWT 500 ms @ VBW 300 kHz  Mode auto Sweep po_ALL 30 d8 @ SWT 500 ms & VBW 300 kHz mode auto Sweep
[@ 1Pk View [@irk View
Mi[1] ~10.50 dBm] mi[1] -10.56 dBm|
. 5.7474750 GHz| . 5.7862160 GHZ,
0 M2[1] 16.35 dBm| L M2[1] 16.30 dBm|
5.7374783 GHz| 5.7773913 GHZ
od o
M1 ML
10 e 1 N
1 -10.500 demf
e . ) R
D2 -16.500 E'am»JJ i i
= e e et wibrr
-0
401 ,l(\ﬂl" M M
= n A EII—
ikl ey
60 -60
70 F =70 df F
F F1
L |
CF 5.745 CHz 691 pts Span 30.0 MHz CF 5.785 GHz 691 pts Span 30.0 MHz
arker arker
Type | Ref | Trc X-value | v-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
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Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 100 kHz Ref Level 20.00 dem & RBW 100 kHz
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Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz Ref Level 20.00 dem & RBW 300 kHz
jo ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep | ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep
[@1Pk View [@1Pk View
mi[1] -3.72 dBm| mi[1] -3.63 dBm|
. 5.1778290 GHZ . 5.2178290 GHZ
10 mM2[1] 28,86 dBm| 10 mM2[1] 29,43 dBm|
o . 5.1701449 GHz o . 5.2100000 GHz,
P v L an - y
" 01 -3.720 de = - o " 01 -3.630 d& i A v
-20 {( \ -20 \
\3{/
=5 > 29.720 M\“‘ =5 -28.630
e - e [ > ——
i,
Mg, WL, b Hgpaod i |
WWW o dprtoa By
-60 -60
-70 d F -70d G
Fl F1
| |
CF 5.18 GHz 691 pts Span 50.0 MHz CF 5.22 GHz 691 pts Span 50.0 MHz
larkar larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5177829 GHz -3.72 dém | [ w1 1 5217829 GHz -3.63 dém |
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High CH

Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz
lo At 30d8 ® SWT 500 ms @ VBW 1MHz Mode Auta Sweep
[@1Pk View
mi[1] -3.00 dBm|
. 5.31840B0 GHZ
10 mM2[1] 29,89 dBm|
5.3099275 GHZ
o
01 3,900 dém .
-10 )J' \
-20
22 A
S0l o -28.000 -
J
40 A -
N T PPN
50 ol
-60
70 d F
F1
1
CF 5.32 GHz 691 pts Span 50.0 MHz
larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5318408 GHz -3.90 dém |
| Mz 1 £.3099275 GHz -20.89 cBm
| o3[ m2[ 1 20,0725 MKz 0,10 dB
] [T
L I J
Date: 5.MAR.2020 17:38:48
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UNII-2a IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Spectrum L= Spectrum L
Ref Level 20.00 dém & RBW 300 kriz Ref Level 20.00 dem & RBW 300 kriz
o AlL 3008 @ SWT 500 ms @ VBW 1MHz  Mode suto Sweep o ALt 30 d8 @ SWT 500 ms @ VBW 1MHz  Mode Auta Sweep
(@ 1Pk View (@ 17k View
™M1[1] ~7.74 dBm [SETEY] ~7.89 dBm|
p 5.2584800 GHe] . 52785530 GHe|
0 M2[1] 43.15 dBm| L M2[1] a2.60 dBm|
5.2498551 GHz] 5.2697101 GHz|
od o
k41 1
77 2 7 E 3
BT 0 -7.740 r_).,., N\\l BT =7.880 dix f/ m\\
-20 \ -20 )} \”
30 df 30 df -
D2 33 D2 -33.860 db
40 40
. % FRPU PP . W‘“w.. Ao
i e
60 -0 df
=70 =70 d o
3 F1 I
I 11
CF 5.26 GHz 691 pts Span 50.0 MHz CF 5.28 GHz 601 pts Span 50.0 MHz
larker arkar
Type | Ref | Trc X-value | %-value | Function Function Result Type | Ref | Trc X-value | Y-value | Function Function Result
11 1 5.25848 GHz | —7.74 dBm | I 1 5278553 GHz | -7.89 gbm |
7] 1 5.2498551 GHz -33.15 dém | ma] 1 5.2697101 GHz -32,68 dBm
03l m2[ 1 20,5072 MHz 0.15 dB | o3[ mz[ 1 20,5797 MHz 0.47 dB
— — ] [ — ] TR
L )i I L )i I
Date: E.MAR.2020 12:10:44 Date: €.MAR.2020 12:13:22

High CH

Spectrum L=
Ref Level 20.00 dém & RBW 300 kriz
o AlL 3008 @ SWT 500 ms @ VBW 1MHz  Mode suto Sweep
(@ 1Pk View
™M1[1] ~7.5% dBm
p 5.3186980 GHe]
0 M2[1] a2.52 dBm|
5.3098551 GHz]
od
M1
o 01 -7.540 J,-/J e e M‘\
-20 \
50 di I
D2 -33.540 denr
- | Mt
s bt hnamritoio o
-60
70 F
3
I
CF 5.32 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Trc *-value | %-value | Function Function Result
11 1 5.318698 GHz | —7.54 dBm |
7] 1 5.3098551 GHz -32,52 dém
03l m2[ 1 20,2899 MHz -0.62 dB
— — ] [
L ) J
Date: E.MAR.2020 12:15:38
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UNII-2a IEEE 802.11n HT40 mode- chain 1

Low CH

High CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 1 MHz Ref Level 20.00 dem & RBW 1 MHz
jo ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep | ALt 30 d8 @ SWT 500 ms @ VBW 3 MHz  Mode autg Sweep
[@1Pk View [@1Pk View
mi[1] “4.17 dBm| mi[1] -3.43 dBm|
. 5.264330 GHy| . 5.307920 GHg|
10 mM2[1] 29,71 dBm| 10 mM2[1] 29,32 dBm|
5.248783 GHz| . 5.288783 GHz|
o o "
" o X . 1 -3:440 dBi R e R ="
-10 -10
-20 / \ -20 /
o & ,
d Dz -30.170 dBm =3tr 29.441] -
40 ot b Y [ i
50 ol 50 ol
-60 -60
-70 d G -70d F
F1 F1
| |
CF 5.27 GHz 691 pts Span 80.0 MHz CF 5.31 GHz 691 pts Span 80.0 MHz
larkar larkar
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5.26433 GHz | -4.17 dém | [ w1 1 5.30792 GHz | -3.44 dém |
| Mz 1 5.243733 GHz -20.71 cBm | Mz 1 5.283733 GHz -20.32 cBm
| o3[ m2[ 1 42.087 MHz 0.25 dB | o3[ m2[ 1 42.551 MHz -0.08 dB
— — - __ — - _—.—-—.
L I J L I J
Date: €.MAR.2020 13:46:23 Date: €.MAR.2020 13:48:27

UNII-2a IEEE 802.11ac

VHT80 mode- chain 1

Mid CH

Spectrum =
Ref Level 20.00 dém © RBW 1Mz
|o ALt 30d8 & SWT 500 ms & VBW 3 MH2 Mode Auto Swesp
@ 1Pk view
™MI[1] ~6.21 dBm|
p 5.293010 GHz|
10 M2r1] 12.12 dBm|
5.248493 GHz|
o WL
01 -6.210 dem X
oo /;,N ot
-20 d \
=0 DZ -32.210dBm
240 B .
50
-60
70 .
F1
|
CF 5.29 GHz 601 pts Span 160.0 MHz
larkar
Type | Ref | Trc X-value | ___¥-value | Function Function Result
w1 T £.20301 GHz | -6.21 cBm
|z 1 5.245483 GHz -32.12 dBm
Dz Mz 1 £3,246 MHz 0.3 dB
— — _—
L J{ I
Dave: €.MAR.2020 1£:10:20
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Test Data (26dB BANDWIDTH)

UNII-2c IEEE 802.11a mode- chain 1

Low CH Mid CH

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 300 kHz Ref Level 20.00 dem & RBW 300 kHz
jo ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep | ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep
[@1Pk View [@1Pk View
mi[1] -3.71 dBm| mi[1] -3.08 dBm|
. 5.4979740 GHZ . 5.5778290 GHZ
10 mM2[1] 29,65 dBm| 10 mM2[1] 28.18 dBm|
o ™ 5.4897826 GHZ o . 5.5700725 GHZ
. 2710 den ¥ 1 -3.080 dém
D)1 -3.710 d [ me__\
/ \ / \
-20 -20
i o M,
= 2 -29.710 = -20.080 -
T ) MJI LM\xA
- - o
* ey . © -
Ape— U TR PRI T Y Ao
50 ol 50 ol
-60 -60
70 d - 70 d £
F Fl
|
CF 5.5 CHz 691 pts Span 50.0 MHz CF 5.58 CHz 691 pts Span 50.0 MHz
arker arker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5497974 GHz -3.71 dém | [ w1 1 5577829 GHz -3.08 dém |
| Mz 1 £.4397826 GHz -20.65 cBm | Mz 1 £.5700725 GHz -28.18 cBm
| o3[ m2[ 1 20.0 MHz 172 dB | o3[ m2[ 1 19,5652 MHz 0.97 dB
— - _— — - _—-—-—.
L I J L I J
Date: 5.MAR.2020 17:38:35 Date: 5.MAR.2020 17:42:47

High CH

Spectrum L=

Ref Level 20.00 d&m & RBW 300 kHz
jo ALt 30 dB @ SWT S00 ms » VBW 1MHz  Mode Auto Sweep
@ 1Pk View
mM1[1] -3.54 dBm|
» 5.6978290 GHz|
10 mM2[1] 28.86 dBm|
5.6900000 GHz|
o "
1 3540 dB [
-10 \
-20
50 > 29
-40 Y &
g rlr A S
-50di
-60 d
704 F
F1L
|
CF 5.7 GHz 601 pts Span 50.0 MHz
arker
Type | Ref | Trc X-value | ¥-value | Function Function Result
l M1 1 5697829 GHz -3.54 dém
I M2 1 5.69 GHz -28.86 dBm
‘ D3 M2 1 19.8551 MHz 0,25 de

[ g — — Wi

Date: S.MAR.Z020 17:47:3%
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UNII-2c IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Spectrum

(%)

Spectrum L
Ref Level 20.00 dém ® RBW 300 kHz Ref Level 20.00 dem & RBW 300 kHz
o AL 3008 @ SWT S00ms @ VBW  1MHz  Mode suto Sweep o ALt 30d8 @ SWT 500 ms @ VBW 1MHz  Mode Auto Swesg
[@ 1Pk View [@irk View
M1[1] -7.65 dBm] mM1[1] -7.19 dBm|
. 5.5019540 GHz| . 5.5825330 GHZ
0 ™M2[1] 23,08 dBm)| L ™M2[1] 43.12 dBm|
5.4896377 GHz| 5.5605652 GHz
od o
M1 M1
. X 1 7.1 - L3
= 01 -7 650 Jf"” %\‘ 0 01 -7.190 o8 [J _\‘\
20 \ -20 /
-30 d . -30 d L
D2 -32 kg D2 -33.100
401 -40
" 1L e i | NPT PR Ww""‘r \‘*m.w . sboraii]
50 50 dl
-60 -60 d
70 =70 df 2
1l | H
CF 5.5 GHz 691 pts Span 50.0 MHz CF 5.58 GHz 691 pts Span 50.0 MHz
arker arker
Type | Ref | Tre X-value | ¥-value | Functian Function Result Type | Ref | Tre X-value | ¥-value | Function Function Result
M1 1 5.50195% GHz 7,65 dBm [ M1 1 5.582533 GHz | -7.19 dém |
] 1 £.4896377 GHz -33.08 dém | Mz 1 5.5695652 GHz -33.12 cBm
o3| m2| 1 20.7246 MHz -0.51 8 | o3[ m2[ 1 20,7246 MHz 0.55 dB
— — W e ~ ] W e
L ) J L )i J
Date: E.MAR.Z0Z0 13:18:50 Date: €.MAR.2020 13:23:21

High CH

Spectrum L=
Ref Level 20.00 dém ® RBW 300 kHz
o AL 3008 @ SWT S00ms @ VBW  1MHz  Mode suto Sweep
[@ 1Pk View
Mi[1] =7.17 dBm}
. 5.7025330 GHz|
0 M2[1] a2.88 dBm|
5.6897826 GHz|
od
ML
1 -7.170 dem L]
o 01 -7.170 d8 J/( M\
20
-3 df i
D2 -33.170 "7
0 | et
WW i bt
-60
=70 F
CF 5.7 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Trc K-value | v-value | Function Function Result
M1 1 5.702533 GHz -7.17 dBm
] 1 £.6897826 GHz -32.88 dém
o3| m2| 1 20.2899 MHz 1.19 dg
— — T e
L ) J
Date: €.MAR.2020 13:26:3%
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UNII-2c IEEE 802.11n HT40 mode- chain 1

Low CH

Mid CH

Spectrum L Spectrum | |“"‘t
Ref Level 20.00 dém @ RBW 1Mz Ref Level 20.00 dbm @ RBW 1 MHz
b AL 30 dB @ SWT S00 ms & VBW 3 MHz  Mode Auto Sweep po AL 30 dB & SWT 500 ms & VBW 3 MHz  Mode Auto Sweep
@17k view @17k view
M1[1] -3.11 dem| M1[1] -4.08 dem|
4 5.514630 GHe| 4 5.542360 CHz|
10 M2[1] 29.08 dBm| 10 M2[1] 29.83 dBm|
o i 5.486783 GHz| o 5.520667 GHz|
R e Eoey 01 -4.080 dB s s |
-10 /( \ -10 dl /
20d 20 dl \
7 e \
=30 2 -29;;_ o D2 -30 E'EV cBr P‘“U.o\
e TELLS M ki, a0 " by |
| -4 HE o {1 o o
50 d -50 o
60 -60
70 . 70 F:
Fi F1
L |
CF 5.51 GHz 691 pts Span 80.0 MHz CF 5.55 GHz 691 pts Span 80.0 MHz
arker arker
Type | Ref | Tre X-value | ___Y-value | Function Function Result Type | Ref | Trc X-value | Y-value | Function Function Result
[z} 1 5.51463 GHz -3.11 dbm [z} 1 5.54236 GHz —4.08 dbm |
[ 1 5.498733 GHz -20.08 dém [ 1 5528667 GHz -20.83 dém
D3 m2| 1 42,087 MHz 0.01 ¢ o3 m2| 1 42,319 MHz 0.50
— o v ] T
L I I - L )i I
Date: €.MAR.Z020 13:53:3%

Dave: €.MAR.2020 13:36:13

High CH

Spectrum
Ref Level 20.00 dBm & RBW 1 MHz
po ALt 30 0B @ SWT 500 ms & VBW 3 MHz  Mode auto Sweep
@ 1Pk View
Mi[1] ~2.99 dBm|
5.667680 GHz|
L M2| 2
11 27.88 dBm)|
a 5.649246 GHz|
01 -2,990 dém R e
e ——
-10 \
-20 d
£]
—7 2 -28.99
TN sl "
40, oy
-50 d
-60
70 d o
F1
|
CF 5.67 GHz 691 pts Span 80.0 MHz
arker
Type | Ref | Tre X-value | ___¥-value | Function Function Result
Il L 1 5.66768 GHz -2.99 dBm
M2 1 5.640246 GHz -27.88 dBm
D3| ™2 1 41,391 MHZ 0,09 e
- — ] Wi wa
L J{ I
Date: €.MAR.2020 13:58:54
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UNII-2¢c IEEE 802.11ac VHT80 mode- chain 1

Low CH

Spectrum "5“

Ref Level 20.00 dém & RBW 1Mz
o At 30 d3 ® SWT 500 ms @ VBW 3 MHz _ Mode Auta Swesp
[@iPk view
CETEY) ~6.37 dBm|
» 5.533010 GHe|
1 M2[1] 40,92 dBm|
5.4868261 GHz|
o CR
01 -6.370 dom X X

D2 -32 B
-50di
-0 dl
-70 d 72
F1
]
CF 5.53 CHz 601 pts Span 160.0 MHz
larkar
Type | Ref | Trc %-value | ¥-value | Function Function Result
l M1 | 1 5.53301 GHz -6.37 dém
‘ M2 1 5.488261 GHz -30.92 dBm
‘ D3 M2 1 £82.014 MHz -1,20 dB
— — ] [T
L I I -

Date: €.MAR.Z020 14:15:1€
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UNII-3 IEEE 802.11a mode- chain 1

Low CH

Mid CH

Spectrum

(%)

Ref Level 20.00 dém

& RBW 100 kHz

Spectrum

(%)

Ref Level 20.00 dém

& RBW 100 kHz

jo ALt 30 dB @ SWT S00 ms & VBW 300 kHz  mode Auto Sweep | ALt 30 dB @ SWT S00 ms & VBW 300 kHz  mode Auto Sweep
[@iPk view [@iPk view
mM1[1] -6.80 dBm| mM1[1] -6.50 dBm|
» 5.7474310 GHe| » 5.7836980 GHe|
0 M2[1] 9.46 dBm| 0 M2[1] 12.42 dBm|
5.7374348 GHz| 5.7772174 GHz|
0 - 0 n
T = S —— | — o 2 -6.500 damig | Y
D2 -12.800 emrareAdi et LR — Bt E\k D2 -12 5001 =
! \ i \
30 d 30 d 7
- M".M" . IO [*on,
g “rlizal
-50 d
-60 d -0 dl
-70 d : -70d F:
F1 F1
| |
CF 5.745 GHz 601 pts Span 30.0 MHz CF 5.785 GHz 601 pts Span 30.0 MHz
larker larker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5747431 GHz | -6.80 GBm | [ w1 1 5,783698 GHz | -6.50 GBm |
| ma] 1 5.7374348 GHz -9.46 dBm | ma] 1 5.7772174 GHz -12.42 dBm
| o3l m2[ 1 15.2609 MHz -3.19 dB | o3l m2[ 1 15.3043 MHz 2.03d8
— ] W ] [T ]
L I J L I J
Date: 5.MAR.2020 17:50:57 Date: 5.MAR.2020 17:53:34

High CH

Spectrum L=
Ref Level 20.00 dem & RBW 100 kHz
lo At 30d8 ® SWT 500 ms @ VBW 300kHz  Mode Auta Sweep
[@1Pk View
mi[1] ~6.78 dBm|
. 5.8274310 GHZ
10 mM2[1] 12.52 dBm|
5.8171739 GHZ
0 o
[
A Yo
-i0 fopmlbnp o il Ly
-20 Aﬂ\
50 dl
-40 ’ [y
50 ol
-60
70 d .
Fl
]
CF 5.825 GHz 691 pts Span 30.0 MHz
larker
Type | Ref | Trc X-value | ¥-value | Function Function Result
[ w1 1 5827431 GHz -6.78 dém |
| Mz 1 £.3171739 GHz -12.52 cBm
| o3[ m2[ 1 15,3478 MHz 194 dB
[ g ] [T
Date: 5.MAR.2020 17:56:48
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UNII-3 IEEE 802.11n HT20 mode- chain 1

Low CH

Mid CH

Spectrum

(%)

Spectrum L
Ref Level 20.00 dém & RBW 100 kriz Ref Level 20.00 dem & RBW 100 kriz
o ALL 30 dB @ SWT 500 ms @ VBW 300 kHz  Mode auto Sweep po_ALL 30 d8 @ SWT 500 ms & VBW 300 kHz mode auto Sweep
(@ 1Pk View (@ 17k View
M1[1] -9.30 dEm] mM1[1] -9.91 dBm|
p 5,7462590 GHe] . 5788730 GHe|
0 M2[1] 12.66 dBm| L M2[1] 12.23 dBm|
5.7374348 GHz] 5.7775217 GHzl
od o
'Y " M1
=térém 10,300 P D1 -0.910 dam—y- T
5 i Linsan s of
D2 -15.300 il WMM“’W ™ D2 15,910 el A o
-20 20 i "Hl
30 df r/ \1.\_\ 30 d
it ¥ -40 \-U\MM
Yol " i
i N g
-60 -60 d
70 F 70 d F
F1 F:
| |
CF 5.745 GHz 691 pts Span 30.0 MHz CF 5.785 GHz 601 pts Span 30.0 MHz
arker arker
Type | Ref | Trc X-value | v-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
1] 1 5746259 GHz | 9,30 dém | w1 1 5788734 GHz | -9.91 GBm |
7] 1 5.7374348 GHz -12,66 dém | ma] 1 5.7775217 GHz -12,23 dBm
03l m2[ 1 15.087 MHz 0.69 0B | o3[ mz[ 1 14,9565 MHz -3.46 dB
— — i wa ] Wi
L ) J L )i J -
Date: E.MAR.2020 13:28:56 Date: €.MAR.2020 13:32:49

High CH

Date: €.MAR.2020

12:35:59

Spectrum L=
Ref Level 20.00 dém ® RBW 100 kHz
o AL 30dB & SWT 500 ms @ VBW 300 kiz Mode Auto Sweep
[@ 1Pk View
Mi[1] -9.87 dBm}
. 5.8299930 GHz|
0 M2[1] 15.67 dBm|
5.8173913 GHz|
od
b1
01 0,870 d
o2 587 chenehislsmatn | ol o g
2 15,870 Yo i ST
-20 ic
-0 "k,\
a0 2 L
[ Wi,
-60
EN .
F1
|
CF 5.825 CHz 691 pts Span 30.0 MHz
arker
Type | Ref | Trc X-value | v-value | Function Function Result
| 1 5.520993 GHz -9.87 dBm
] 1 £.8173913 GHz -15.67 dém
o3| m2| 1 15,1730 MHz 0.22
— — i wa
L ) J
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UNII-3 IEEE 802.11n HT40 mode- chain 1

Low CH

High CH

L

Date: €.MAR.2020

)|l

14:01:33

L )|l

Date: €.MAR.2020

14:

0s:13

Spectrum L= Spectrum L=
Ref Level 20.00 dem & RBW 100 kHz Ref Level 20.00 dem & RBW 100 kHz
jo ALt 30 dB @ SWT S00 ms & VBW 300 kHz  mode Auto Sweep | ALt 30 dB @ SWT S00 ms & VBW 300 kHz  mode Auto Sweep
[@1Pk View [@1Pk View
mi[1] -12.45 dBm| mi[1] -12.23 dBm|
5.750020 GHg| 5.790020 GHg|
= m2[1] 17.09 dBm| = m2[1] 16.48 dBm|
5.737377 GHz| 5.777493 GHz|
o o
b1 i
10 -10 = =
112,450 dam—r T D1 -12.230 dem—
; [N  FTISES [ MO NP s = st 2 RTINS P G
50 dl ’er \ 50 dl jj \‘
40 40
W kN L
|50 S T e 50| gB Mo ]
-60 -60
704 . 704 =
F1 Fi
|
CF 5.755 GHz 691 pts Span 80.0 MHz CF 5.705 GHz 691 pts Span 80.0 MHz
larker larker
Type | Ref | Trc X-value Y-value | Function Function Result Type | Ref | Trc X-value | Y-value | Function Function Result
[ M1 1 5.75002 GHz -12.45 dBm [ M1 1 5.79002 GHz -12.23 dBm
| Mz 1 5737377 GHz -17.09 cBm | Mz 1 5777493 GHz -16.48 cBm
| o3[ m2[ 1 35.13 MHz 0.22 dp | o3[ m2[ 1 35.014 MHz -0.18 dB
— — — -

ﬁ.

UNII-3 IEEE 802.11ac

VHT80 mode- chain 1

Mid CH

Spectrum =
Ref Level 20.00 dém @ RBW 100 iz
fo Art 30 d8 & SWT 500 ms & VBW 300 kHz  Mode Auto Swasp
(@ 1Pk View
™MI[1] ~15.99 dBm)
5.759950 GHz
10 M2r1] 19,99 dBm|
5.737435 GHz,
0
-10d T
D1 -15.990 dBm—HE- —
o SN PP BT WIS 1L VY108 TS FFENTTY Y TP e
-0 d ][ |\
-0 d J,J" \‘%
I
-60
-70 F
1
CF 5.775 GHz 691 pts Span 160.0 MHz
arker
Type | Ref | Trc X-value Y-value | Function Function Result
[ 1 S.76095 GHz | 15,99 dBm |
| w2 1 5.737438 GHz -10.99 dBm
[(E 75.13 MHz -0,65 dB
— — e —
L I J
Dase: £.MAR.Z020 14:18:53
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Test Data (BANDWIDTH 99%)

Spectrum "5“ Spectrum "5“
Ref Level 20.00 dem & RBW 200 kHz Ref Level 20.00 dem & RBW 200 kHz
Jo ALt 30 d8 @ SWT 500 ms & VBW 1MHz mode auto Sweep = ALt 30d6 @ SWT 500 ms ® VBW 1MHz Mode auto Swesp
@17k View @17k View
M1[1] -6.12 dBm| M1[1] -6.04 dBm|
5.1812300 GHz, 5.2212300 GHz,
10d Oce Bw 16.280752533 MHz, 10 df Oce Bw 16.280752533 &
o o
M1 M1
i [ i T
10d T - rT _10d Ty et A7
0 / \1 20 J \\
a0 dl - a0 dl =
i
by M
40 d . i -40d Tl
v " =
5 A, . Py,
e Bt sl e S0 B IIrS b to)
-60 -60
7ol 7ol
CF 5.18 GHz 691 pts Span 50.0 MHz CF 5.22 GHz 691 pts Span 50.0 MHz
[ ) ] Wi v [ ) ] T
Date: €.MAR.2020 08:22:35 Date: €.MAR.2020 08:25:00

High CH

Spectrum "5“
Ref Level 20.00 dem & RBW 200 kHz
o At 30 d8 @ SWT 500 ms & VBW 1MHz  Mode Auto Sweep
[@1Pk View
M1[1] -6.79 dBm|
5.2379020 GHz,
10d Oce Bw 16.280752533 MHz,
04
M1
. I?LI- o bt Madiga,
0 /‘ \
30 0
rJJ' |
40 d
K7
w7 s,
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